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2 Report Modification Record

Alterations and additions to this report will be issued to the holders of each copy in the form of a complete
document.

Issue Description of Change Date of Issue

-00B First Issue 04/12/2024

3 Details about the Test Laboratory

Test Site 1

Company name: TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch
No.16 Lane, 1951 Du Hui Road,
Shanghai 201108,
P.R. China

Test Firm FCC 820234

Registration

Number:

Designation CN1183

number:

IC Company 31668

Number:

CAB identifier: CNO101

Telephone: +86 21 6141 0123

Fax: +86 21 6140 8600
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4 Description of the Equipment under Test

Product:
Model no.:
FCC ID:
Rating:

RF Transmission
Frequency:

No. of Operated Channel:

Modulation:

Channel list:

Antenna Type:

Antenna Gain:

Description of the EUT:

Test sample no.:

STRIDE series thermal monocular
STRIDE ST6
2A7727Z-45-00

3.6V DC (rechargeable lithium-ion battery)
External power supply 5V (type C)

For 802.11b/g/n-HT20: 2412~2462 MHz

2.4GHz WIFI: 11 for 802.11b/802.119/802.11(H20)

For 2.4GHz WIFI:
Direct Sequence Spread Spectrum (DSSS) for 802.11b
Orthogonal Frequency Division Multiplexing (OFDM) for 802.11g/n

802.11b/g/n(HT20)

Ch Fre(MHz) Ch Fre(MHz)
1 2412 7 2442

2 2417 8 2447

3 2422 9 2452

4 2427 10 2457

5 2432 11 2462

6 2437

FPC antenna

0.89dBi

The Equipment Under Test (EUT) is a STRIDE series thermal monocular
which support 2.4GHz Wi-Fi.

SHA-790804-1 (RF radiated);
SHA-790804-2 (RF conducted)

The sample’s mentioned in this report is/are submitted/ supplied/ manufactured by client. The
laboratory therefore assumes no responsibility for accuracy of information on the brand name,
model number, origin of manufacture, consignment or any information supplied.
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5 Summary of Test Standards

Test Standards
FCC Part 15 Subpart C PART 15 - RADIO FREQUENCY DEVICES
Subpart C - Intentional Radiators

All the test methods were according to KDB 558074 D01 15.247 Meas Guidance v05r02 Measurement Guidance and
ANSI C63.10-2013.
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6 Summary of Test Results

&)

Technical Requirements

FCC Part 15 Subpart C

Test Condition Pages -giatsét Pas:esfisi?su'f\l -
§15.207 gngducted emission AC power 12-16 | site 1 X [ [
§15.247 (b) (3) ggxcei;jcted peak(average) output | 1o o | gite 1 X 0 U
§15.247(a)(1) 20dB bandwidth 0 0O X
§15.247(a)(1) Carrier frequency separation L L X
815.247(a)(1)(iii) Number of hopping frequencies u L X
§15.247(a)(1)(ii) | Dwell Time 0O X
§15.247(a)(2) 6dB bandwidth 26-29 | Site 1 > 0 U
§15.247(e) Power spectral density 30-33 | Site 1 > L] L]
815.247(d) Spurious RF conducted emissions | 34-43 | Site 1 > L] L]
§15.247(d) Band edge sa50 |sier | B U U
gigggg(d) & tSrgrl:grcT)]lth?erfdlated emissions for 5159 | Site 1 4 1 [
815.203 Antenna requirement See note 1 X ] L]

Remark 1: N/A — Not Applicable. Conducted emission is not apply for battery operated device.
Note 1: The EUT uses FPC antenna, which gain is 0.89dBi. In accordance to §15.203, It is considered
sufficiently to comply with the provisions of this section.
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Report Number: 709502400983-00B @

7 General Remarks
Remarks

This submittal(s) (test report) is intended for FCC ID: 2A7ZZ-45-00, complies with Section 15.207,15.209,
15.247 of the FCC Part 15, Subpart C Rules.

SUMMARY:
All tests according to the regulations cited on page 5 were

W - Performed

O - Not Performed

The Equipment under Test

W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: February 7, 2024
Testing Start Date: April 8, 2024
Testing End Date: April 12, 2024

-TOV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch

Reviewed by: Tested by:

~ | T .
J" AL :_1| FTUACA l-. 1

Hui TONG Jiaxi XU Cheng Huali
Review Engineer Project Engineer Test Engineer
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8 Test Setups

7.1 AC Power Line Conducted Emission test setups

40cm
™ EUT Measunng

Recerver
B0rm | |
|1

N

|™

LISN

7.2 Radiated test setups

9kHz ~ 30MHz Test Setup:

EUT

-

L J
O.TBm — 3 M —
(Turntable)

Test Receiver [! ! A A

-3
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30MHz ~ 1GHz Test Setup:

y—

1~4m (Antenna Tower)
Antenna
EUT l l ‘
T —— e — b
0.8'm e 2; "
(Turntable) - :
Test Receiver [ -J ']
1GHz ~ 18GHz Test Setup:
1~4m

' . " b
(Turntable) e

) Pre-Amplifier

Spectrum Analyzer _Iﬂ’ e r-' 1
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18GHz ~ 25GHz Test Setup:
1~4m (Antenna Tower)
Antenna
l A w Analyzer

[r— - m
—3m — tl C )
(Turntable) —

7.3 Conducted RF test setups

For Conducted peak output power

Wideband Power Sensor EUT

]

Attenuator

For other test items

Signal spectrum analyzer EUT

TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch
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9 Systems test configuration

Auxiliary Equipment Used during Test:

DESCRIPTION MANUFACTURER MODEL NO.(SHIELD) SIN(LENGTH)
Notebook Lenovo E470 PF-OU5TS7 17/09
AC/DC adapter MLF MLF-A260502000UU N/A

Test software: iwpriv commend.

Test Mode Applicability and Tested Channel Detail:

Mode gﬁ;:\iil D?I\t/labI;Ste Modulation (Power level setting

1 1 CCK 17

802.11b 6 1 CCK 17

11 1 CCK 17

1 6 OFDM 14

802.11g 6 6 OFDM 14

11 6 OFDM 14

1 MCSO0 OFDM 14

802.11n HT20 6 MCSO0 OFDM 14
11 MCSO0 OFDM 14

&)

Non-hopping mode: The system was configured to operate at a signal channel transmitting. The test
software allows the configuration and operation at the worst-case duty and the highest transmit power.

EMC_SHA_F_R_02.04E
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10 Technical Requirement

10.1Conducted Emission

Test Method

1.
2.

3.
4.

Limit

The EUT was placed on a table, which is 0.8m above ground plane

The power line of the EUT is connected to the AC mains through a Artificial Mains Network
(A.M.N.).

Maximum procedure was performed to ensure EUT compliance

A EMI test receiver is used to test the emissions from both sides of AC line

According to 815.207, conducted emissions limit as below:

Frequency QP Limit AV Limit
MHz dBuv dBuv
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50

Decreasing linearly with logarithm of the frequency
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150k-30MHz Conducted Emission Test

EUT Information

EUT Name: STRIDE series thermal monocular

Model STRIDE ST6

Client: Visir Inc

Op Cond Power on with adaptor, TX_2412 at B mode, USB 5V, T17.5,
H57.1%, P102.1kPa

Operator: Huali CHENG

Standard FCC Part 15.207(a)

Comment: Phase L

Sample No.: SHA-790804-2

Scan Setup: Voltage with 2-Line-LISN pre [EMI conducted]

Hardware Setup: Voltage with 2-Line-LISN
Receiver: [ESR 3]
Level Unit: dBuv
Subrange Step Size Detectors IF BW Meas. Time Preamp
9 kHz - 150 kHz 100 Hz PK+ 200 Hz 0.02s 0dB
150 kHz - 30 MHz 4.5 kHz PK+; AVG 9 kHz 0.01s 0dB
100
90+
a0+
FCC Par 15 Class B Voltage onibdaing OF
S |
>
m
©
£
o)
>
3
10+
D -+
150K 300 400500 00 1w 2hd ik 4b B B g 10r 208 30M
Frequency in Hz
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Final Result

Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) Time (kHz) (dB)
(ms)
0.361500 20.25 48.69 28.44 | 1000.0 9.000 | L1 195
0.361500 35.41 58.69 23.28 | 1000.0 9.000 | L1 195
0.645000 --- 30.79 46.00 15.21 | 1000.0 9.000 | L1 19.5
0.645000 39.95 --- 56.00 16.05 | 1000.0 9.000 | L1 19.5
1.095000 --- 23.43 46.00 22.57 | 1000.0 9.000 | L1 19.5
1.212000 37.67 56.00 18.33 | 1000.0 9.000 | L1 19.5
2.607000 17.42 46.00 28.58 | 1000.0 9.000 | L1 195
2.782500 27.97 56.00 28.03 | 1000.0 9.000 | L1 195
11.472000 30.77 --- 60.00 29.23 | 1000.0 9.000 | L1 19.9
11.512500 --- 19.26 50.00 30.74 | 1000.0 9.000 | L1 19.9
12.507000 29.69 --- 60.00 30.31 | 1000.0 9.000 | L1 19.9
12.781500 19.58 50.00 30.42 | 1000.0 9.000 | L1 19.9
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150k-30MHz Conducted Emission Test

EUT Information
EUT Name:
Model
Client:
Op Cond

Operator:
Standard
Comment:
Sample No.:

STRIDE series thermal monocular

STRIDE ST6

Visir Inc

Power on with adaptor, TX_2412 at B mode, USB 5V, T17.5,
H57.1%, P102.1kPa

Huali CHENG

FCC Part 15.207(a)

Phase N

SHA-790804-2

Scan Setup: Voltage with 2-Line-LISN pre [EMI conducted]

Hardware Setup:
Receiver:
Level Unit:

Subrange

9 kHz - 150 kHz
150 kHz - 30 MHz

100

Levelin dBuV

Voltage with 2-Line-LISN

[ESR 3]

dBuv
Step Size Detectors IF BW Meas. Time Preamp
100 Hz PK+ 200 Hz 0.02s 0dB
4.5 kHz PK+; AVG 9 kHz 0.01s 0dB

1 FCC Par 15 Class B Voltage onibdaing OF
E D T I

D__
150k 300 400500 800 1M 2h M 4k M B 8 10mM 20M  30m
Frequency in Hz
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Final Result

Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) Time (kHz) (dB)
(ms)
0.231000 40.59 62.41 21.82 | 1000.0 9.000 | N 19.4
0.357000 22.14 48.80 26.66 | 1000.0 9.000 | N 195
0.640500 --- 29.38 46.00 16.62 | 1000.0 9.000 | N 19.4
0.640500 41.43 --- 56.00 14.57 | 1000.0 9.000 | N 19.4
1.014000 37.33 --- 56.00 18.67 | 1000.0 9.000 | N 19.5
1.108500 23.19 46.00 22.81 | 1000.0 9.000 | N 19.5
2.310000 19.02 46.00 26.98 | 1000.0 9.000 | N 195
2.364000 28.49 56.00 27.51 | 1000.0 9.000 | N 195
9.046500 --- 17.14 50.00 32.86 | 1000.0 9.000 | N 19.7
10.522500 26.67 --- 60.00 33.33 | 1000.0 9.000 | N 19.7
12.624000 --- 20.39 50.00 29.61 | 1000.0 9.000 | N 19.8
15.063000 27.25 60.00 32.75 | 1000.0 9.000 | N 19.9
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10.2Conducted peak(average) output power

Test Method (1)

Measure the duty cycle D of the transmitter output signal.

Set span to at least 1.5 times the OBW.

Set RBW = 1% to 5% of the OBW, not to exceed 1 MHz.

Set VBW 2 [3 x RBW].

Number of points in sweep = [2 x span / RBW]. (This gives bin-to-bin spacing < RBW /2, so

that narrowband signals are not lost between frequency bins.)

6. Sweep time = auto.

7. Detector = RMS (i.e., power averaging), if available. Otherwise, use the sample detector mode.

8. Do not use sweep triggering. Allow the sweep to “free run.”

9.Trace average at least 100 traces in power averaging (rms) mode; however, the number of

traces to be averaged shall be increased above 100 as needed such that the average
accurately represents the true average over the ON and OFF periods of the transmitter.

10. Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function with band limits set equal to the OBW band
edges. If the instrument does not have a band power function, then sum the spectrum levels
(in power units) at intervals equal to the RBW extending across the entire OBW of the

spectrum.

11. Add [10 log (1 / D)], where D is the duty cycle, to the measured power to compute the average

power during the actual transmission times (because the measurement represents an
average over both the ON and OFF times of the transmission).

agrwnE

Test Method (2)

1) The EUT is configured to transmit continuously, or to transmit with a constant duty cycle.

2) At all times when the EUT is transmitting, it shall be transmitting at its maximum power control
level.

3) The integration period of the power meter exceeds the repetition period of the transmitted
signal by at least a factor of five.

4) Measure the peak power of the transmitter. This measurement is a peak over both the ON and
OFF periods of the transmitter.

Wideband Power Sensor EUT

]

Attenuator

Wideband Power Sensor conducted test setup

Limits
According to 815.247 (b) (1) conducted peak (average) output power limit as below:

Frequency Range Limit Limit
MHz W dBm
2400-2483.5 <1 <30
EMC SHA F R 02.04E TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch page 17 of 63
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Test result (average power) as below table:

802.11b
Duty cycle Conducted Total Power(average)
Frequency (MHz) Factor (dB) Power (dBm) (dBm) Result
Low channel 2412MHz 0.31 14.46 14.77 Pass
Middle channel 2437MHz 0.29 13.74 14.03 Pass
High channel 2462MHz 0.31 14.13 14.44 Pass
802.11g
Duty cycle Conducted Total Power(average)
Frequency (MHz) Factor (dB) Power (dBm) (dBm) Result
Low channel 2412MHz 0 14.29 14.29 Pass
Middle channel 2437MHz 0 13.93 13.93 Pass
High channel 2462MHz 0 13.23 13.23 Pass
802.11n(HT20)
Duty cycle Conducted Total Power(average)
Frequency (MHz) Factor (dB) Power (dBm) (dBm) Result
Low channel 2412MHz 0 14.2 14.2 Pass
Middle channel 2437MHz 0 13.78 13.78 Pass
High channel 2462MHz 0 13.15 13.15 Pass

Test result (conducted peak) as below:

802.11b
Frequency (MHz) Conducted Peak Output Power(dBm) Result
2412 17.37 Pass
2437 16.79 Pass
2462 17.18 Pass
802.11g
Frequency (MHz) Conducted Peak Output Power(dBm) Result
2412 23.71 Pass
2437 23.49 Pass
2462 23.23 Pass
802.11n(HT20)
Frequency (MHz) Conducted Peak Output Power(dBm) Result
2412 24.50 Pass
2437 24.45 Pass
2462 24.34 Pass
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Duty cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT b 2412 Antl 93.06 0.31
NVNT b 2437 Antl 93.6 0.29
NVNT b 2462 Antl 93.06 0.31
NVNT g 2412 Antl 98.41 0
NVNT g 2437 Antl 98.27 0
NVNT g 2462 Antl 98.27 0
NVNT n20 2412 Antl 99.57 0
NVNT n20 2437 Antl 99.53 0
NVNT n20 2462 Antl 99.57 0
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0B

Test Graphs

Duty Cycle NVNT b 2412MHz Antl

Spectrum Analyzer 1
Swept SA
KEYS|GHT Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast \Avg Type: Voltage 123456
Coupling: AC Corrections: Off  |Preamp: Off Gate: Off |Trig: Free Run
> Allg: ‘Ao Freq Ref: Int (S) g IF Gain' Low ? WS
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 62.00 HS|
Scale/Div 10 dB Ref Level 28.14 dBm 18.49 dBm
Log 4 ;
181
814
-1.86
-19
219
319
419
519
619
Center 2.412000000 GHz #Video BW 50 MHz Span 0 Hz|
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1 N 1 t 62.00 ps| . m
2 N 1 t 86.00 ps| 17.52 dBm
3 N 1 t 408.0 ps| 16.36 dBm
4
5
6

®=oca

gl I

Duty Cycle NVNT b 2437MHz Antl

Spectrum Analyzer 1
Swept SA
KEYS|GHT Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast \Avg Type: Voltage 123456
'Coupling: AC Corrections: Off Preamp: Off Gate: Off \Trig: Free Run
= |align Auto Freq Ref: Int (S) IF Gain' Low WS
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 290.0 HS|
Scale/Div 10 dB Ref Level 28.15 dBm -11.91 dBm
Log
182 7j>3 ——t —
815 ——
185141
-19 l
219
319
419
519
619
Center 2.437000000 GHz #Video BW 50 MHz Span 0 Hz
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1 N 1 t 290.0 ps| -11.91 dBm
2 N 1 t 312.0 ps| -18.86 dBm
3 N 1 t 634.0 ps| 16.68 dBm
4
5
6

NSl |

Yiarion @/

Duty Cycle NVNT b 2462MHz Antl

’S pectrum Analyzer 1

Swept SA
KEYS|GHT Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast \Avg Type: Voltage 123456
Coupling: AC Corrections: Off  |Preamp: Off Gate: Off |Trig: Free Run
> Allg: ‘Ao Freq Ref: Int (S) g IF Gain' Low ? W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 148.0 ps|
Scale/Div 10 dB Ref Level 28.15 dBm 17.15 dBm|
Log Q‘] :
182
815
-1.85
-19
219
319
419
519
619
Center 2.462000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Y aE‘ Function Function Width Function Value
1 N 1 t 148.0 ps| 17.15 dBm
2 N 1 t 172.0 ps| 11.64 dBm|
3 N 1 t 494.0 ps| 17.11 dBm|
4
5
6

250

Yirseon @/

EMC_SHA_F_R_02.04E

TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch
3-13, No.151, Heng Tong Road, Shanghai, 200070, P.R. China

Phone: +86 21 61410123, Fax:+86 21 61408600

Page 20 of 63
Rev. 23.00



Report Number: 709502400983-00B

Duty Cycle NVNT g 2412MHz Antl

Spectrum Analyzer 1
Swept SA

KEYSIGHT [Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast iAvg Type: Voltage 1123456
Coupling: AC Corrections: Off  |Preamp: Off Gate: Off |Trig: Free Run
> Allg: Ao Freq Ref: Int (5) g IF Gain' Low ¢ W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 330.0 ps|
Scale/Div 10 dB Ref Level 28.14 dBm 0.89 dBm|
Log 735 G
181 i . " Il IRTROTITA BT " A" P | bl
Pty L o by ¥ y ? R
a1a-41
-1.86
-19
219
319
419
519
619
Center 2.412000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table Al
Mode | Trace | Scale X Y | Function Function Width Function Value
N T T 0.8687 dBm|
N 1 t 16.38 dB:m‘
N 1 t 15.19 dBm
4
5
|
[

250

Yasion @/

Duty Cycle NVNT g 2437MHz Antl

Spectrum Analyzer 1
Swept SA

KEYSIGHT [Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast iAvg Type: Voltage 1123456
‘Coupling: AC Corrections: Off Preamp: Off Gate: Off \Trig: Free Run
== |align Auto Freq Ref: Int (S) IF Gain' Low W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lyl Offset 2.15 dB Mkr1 764.0 s|
Scale/Div 10 dB Ref Level 28.15 dBm 16.05 dBm
Log 2
ST S N 0 TP PR AP, : RN RV il N
i e y
-1.85
-19
219
319
419
519
619
Center 2.437000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Function Function Width Function Value
N 1 t 764.0 ps
N 1 t 788.0 us
N 1 t 2148 ms,
4
5 |
[
Apr 08, 2024
@ (¢ @ 2:49:46 PM [’ \

Duty Cycle NVNT g 2462MHz Ant1

Spectrum Analyzer 1
Swept SA

KEYSIGHT [Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast iAvg Type: Voltage 1123456
Coupling: AC Corrections: Off Preamp: Off Gate: Off \Trig: Free Run
= |align Auto Freq Ref: Int (S) IF Gain' Low W W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lyl Offset 2.15 dB Mkr1 646.0 ps|
Scale/Div 10 dB Ref Level 28.15 dBm 14.52 dBm|
Log 3
L " u L L e
8.15
-1.85
-19
219
319
419
519
619
Center 2.462000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
N 1 t 14. m
N 1 t 15.82 dBm
N 1 t 13.21 dBm
4
5 | |
[ [
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Report Number: 709502400983-00B

Duty Cycle NVNT n20 2412MHz Antl

Spectrum Analyzer 1

Swept SA

KEYSIGHT [Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast iAvg Type: Voltage 1123456
‘Coupling: AC Corrections: Off Preamp: Off Gate: Off \Trig: Free Run
= |aiign: Auto Freq Ref: Int (5) IF Gain' Low W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 1.192 ms|
Scale/Div 10 dB Ref Level 28.14 dBm 12.48 dBm|
Log 1 O , .
18.1 e X o As L i i o)
814
-1.86
-19
219
319
419
519
619
Center 2.412000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
N 1 t 1.192 ms 12. m
N t 1.214 ms, 16.67 dBm
N t 6.298 ms| 17.43 dBm
4
5 | |
[ [

250

isoon @/

Duty Cycle NVNT n20 2437MHz Antl

Spectrum Analyzer 1
Swept SA

KEYSIGHT [Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast iAvg Type: Voltage 1123456
Coupling: AC Corrections: Off  |Preamp: Off Gate: Off |Trig: Free Run
> Allg: Ao Freq Ref: Int (S) g IF Gain' Low ¢ W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lyl Offset 2.15 dB Mkr1 958.0 us|
Scale/Div 10 dB Ref Level 28.15 dBm 17.05 dBm
Log
e - st
L L A o Mt Y ’
815
-1.85
-19
219
319
419
519
619
Center 2.437000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
N 1 t 17.05 dBm
N t 16.16 dBm
N t 17.01 dBm

@oca

gyl AN

Duty Cycle NVNT n20 2462MHz Antl

Spectrum Analyzer 1

Swept SA

KEYSIGHT [Input RF Input Z: 50 O #Atten: 36 dB PNO: Fast iAvg Type: Voltage 1123456
Coupling: AC Corrections: Off Preamp: Off Gate: Off \Trig: Free Run
= |align Auto Freq Ref: Int (S) IF Gain' Low W W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lyl Offset 2.15 dB Mkr1 4.598 ms
Scale/Div 10 dB Ref Level 28.15 dBm 4.28 dBm|
Log \
182 ettt 1 Wittt T i
8.15
-1.85
-19
219
319
419
519
619
Center 2.462000000 GHz #Video BW 50 MHz Span 0 Hz,
Res BW 8 MHz Sweep 20.0 ms (10001 pts)
5 Marker Table v
Mode | Trace | Scale X Function Function Width Function Value
N 1 t 4.598 ms
N t 4.620 ms,
N t 9.704 ms,
4
5 |
[
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Report Number: 709502400983-00B

Conducted power
Test Graphs
Power NVNT b 2412MHz Antl

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 @ Atten: 30 dB Trig: Free Run Center Freq: 2.412000000 GHz
- Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
Align: Auto FreqRef: Int (S)  [#PNO: Fast #IF Gain: Low Radio Std: None

1 Graph M Ref Lvl Offset 2.14 dB

Scale/Div 10.0 dB Ref Value 22.14 dBm

Lo

121

214

-7.86

-17.9

279

379 —

479

579

67.9
Center 2.41200 GHz #Video BW 3.0000 MHz* Span 40 MHz|
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics v

Total Channel Power 14.46 dBm/ 15.1 MHz
Total Power Spectral Density -57.33 dBm/Hz

®ocA

Apr 08, 2024 A
1:58:47 PM [’

Power NVNT b 2437MHz Antl

L3

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 @ \Atten: 30 dB Trig: Free Run Genter Freq: 2.437000000 GHz
RL - ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
Align: Auto FreqRef: Int (S)  [#PNO: Fast #IF Gain: Low Radio Std: None

1 Graph M Ref Lvl Offset 215 dB

‘Scale/Div 10.0 dB Ref Value 22.15 dBm

Lo

122

215

-7.85

179

279

379

479

579

67.9
Center 2.43700 GHz #Video BW 3.0000 MHz* Span 40 MHz|
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics v

Total Channel Power 13.74 dBm/ 15.1 MHz
Total Power Spectral Density -58.05 dBm/Hz

®ocA

Spectrum Analyzer 1
Channel Power

Apr 08, 2024 A
2:03:05 PM [’

Power NVNT b 2462MHz Antl

KEYSIGHT [Input RF Input Z: 50 O \Atten: 30 dB Trig: Free Run Center Freq: 2.462000000 GHz
RL - oupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
Align: Auto FreqRef: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

1 Graph M Ref Lvl Offset 215 dB

‘Scale/Div 10.0 dB Ref Value 22.15 dBm

Lo

122

215

-7.85

179

279

379

479

579

679
Center 2.46200 GHz #Video BW 3.0000 MHz* Span 40 MHz
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics v

Total Channel Power 14.13 dBm/ 15.2 MHz
Total Power Spectral Density -57.67 dBm/Hz

®ocA

Apr 08, 2024 A
2:05:09 PM [’
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Report Number: 709502400983-00B

Power NVNT g 2412MHz Antl

Spectrum Analyzer 1
Channel Power

KEYSIGHT
>

Input: RF
‘Coupling: AC
‘Align: Auto

‘Atten: 30 dB
Preamp: Off
#PNO: Fast

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.412000000 GHz
|AvglHold: 100/100
Radio Std: None

1 Graph

‘Scale/Div 10.0 dB
Log

-

Ref Lvl Offset 2.14 dB
Ref Value 22.14 dBm

124

214

-7.86

179

279

-3r9

479

579

679

Center 2.41200 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz*

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

2 Metrics v

Total Channel Power

14.29 dBm/ 16.2 MHz

Total Power Spectral Density

-57.81 dBm/Hz

250

Apr 08, 2024 A
2:08:28 PM [’_

Spectrum Analyzer 1
Channel Power

Power NVNT g 2437MHz Antl

Input: RF
‘Coupling: AC
‘Align: Auto

KEYSIGHT
>

‘Atten: 30 dB
Preamp: Off
#PNO: Fast

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.437000000 GHz
|AvglHold: 100/100
Radio Std: None

1 Graph

Scale/Div 10.0 dB
Log

-

Ref Lvl Offset 2.15 dB
Ref Value 22.15 dBm

122

2.15

785

179

279

-3r9

479

579

679

Center 2.43700 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz*

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

2 Metrics v

Total Channel Power

13.93 dBm/ 16.2 MHz

Total Power Spectral Density

-58.17 dBm/Hz

@oca

Apr 08, 2024 A
2:12:08 PM [’_

LY

Spectrum Analyzer 1
Channel Power

Power NVNT g 2462MHz Antl

Input: RF
Coupling: AC
‘Align: Auto

KEYSIGHT
>

‘Atten: 30 dB
Preamp: Off
#PNO: Fast

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.462000000 GHz
|Avg|Hold: 100/100
Radio Std: None

1 Graph

Scale/Div 10.0 dB
Log

«

Ref Lvl Offset 2.15 dB
Ref Value 22.15 dBm

122

215

785

179

279

-3r9 i

479

579

679

Center 2.46200 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz*

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

2 Metrics v

Total Channel Power

13.23dBm/ 16.2 MHz

Total Power Spectral Density

-58.88 dBm/Hz
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Report Number: 709502400983-00B

Power NVNT n20 2412MHz Antl

Spectrum Analyzer 1
Channel Power

Input: RF
‘Coupling: AC
‘Align: Auto

KEYSIGHT
>

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)

Preamp: Off
#PNO: Fast

‘Atten: 30 dB

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.412000000 GHz
|AvglHold: 100/100
Radio Std: None

1 Graph

‘Scale/Div 10.0 dB
Log

-

Ref Lvl Offset 2.14 dB
Ref Value 22.14 dBm

124

214

-7.86

179

279

-3r9

479

579

679

Center 2.41200 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz*

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

2 Metrics v

Total Channel Power

14.20 dBm/ 17.4 MHz

Total Power Spectral Density

-58.20 dBm/Hz

250

Apr 08, 2024 A
2:17:26 PM [’_

Power NVNT n20 2437MHz Antl

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.437000000 GHz
‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
‘Align: Auto FregRef: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

! Graph M Ref Lvl Offset 2.15 dB

Scale/Div 10.0 dB Ref Value 22.15 dBm

Log

122

215

785

179

279

-3r9

-47.9

579

679
Center 2.43700 GHz #Video BW 3.0000 MHz* Span 40 MHz|
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics v

Total Channel Power 13.78 dBm/ 17.4 MHz
Total Power Spectral Density -58.63 dBm/Hz

@oca
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2:20:30 PM [’_

LY

Power NVNT n20 2462MHz Antl

Spectrum Analyzer 1
Channel Power

Input: RF
Coupling: AC
‘Align: Auto

KEYSIGHT
>

‘Atten: 30 dB
Preamp: Off
#PNO: Fast

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.462000000 GHz
|Avg|Hold: 100/100
Radio Std: None

1 Graph

Scale/Div 10.0 dB
Log

«

Ref Lvl Offset 2.15 dB
Ref Value 22.15 dBm

122

215

785

179

279

-3r9

479

579

679

Center 2.46200 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz*

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

2 Metrics v

Total Channel Power

18.15dBm/ 17.4 MHz

Total Power Spectral Density

-59.26 dBm/Hz
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Report Number: 709502400983-00B

10.36dB bandwidth

Test Method
The RF output of EUT was connected to the spectrum analyzer. The path loss was

1.

compensated to the results for each measurement.

&)

2. Set to the maximum power setting, the instrument center frequency is set to the nominal
EUT channel center frequency enable the EUT transmit continuously.
3. Use the following spectrum analyzer settings:
RBW=100KHz, VBW=3RBW, Sweep = auto, Detector function = peak, Trace = max hold
4. Use the automatic bandwidth measurement capability of an instrument, use the X dB
bandwidth mode with X set to 6 dB.
5. Allow the trace to stabilize, record the 6 dB Bandwidth value.
Limit
Limit [kHz]
2500
Test result
Test Mode Frequency 6dB bandwidth (MHz) Result
MHz result limit verdict
2412 9.537 20.5 Pass
802.11b 2437 9.083 20.5 Pass
2462 9.556 20.5 Pass
2412 13.853 20.5 Pass
802.11g 2437 14.444 20.5 Pass
2462 13.477 20.5 Pass
2412 15.002 20.5 Pass
802.11n(HT20) 2437 15.492 20.5 Pass
2462 16.761 20.5 Pass
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Report Number: 709502400983-00B

6 dB Bandwidth

Test Graphs

-6dB Bandwidth NVNT b 2412MHz Antl

#Res BW 100.00 kHz

Spectrum Analyzer 1 v [ +
Occupied BW

KEYSIGHT [Input RF Input Z: 50 0 Atten: 30 dB Trig: Free Run Center Freq 2.412000000 GHz

RL oy [Coupling: AC Corrections: Off  |Preamp: Off Gate: Off AvglHold: 1007100

Align: Auta Fraq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph v Ref Lvl Offset 2.14 dB Mkr3 2.417001000 GHz|
Scale/Div 10.0 dB Ref Value 22.14 dBm -0.63 dBm
- ——

124

e e e T

7.86 —

179

279

379

479

57.9

67.9
Center 2.41200 GHz #Video BW 300.00 kHz Span 30 MHz,

Sweep 3.33 ms (10001 pts)

2 Metrics

-

Occupled Bandwidth

15.097 MHz| | Total Power [ 21.1dBm|
Transmit Freq Error 16.404 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.537 MHz xdB -6.00 dB

#Res BW 100.00 kHz

Apr 08, 2024 'V3
O C 2 e oL YRR
-6dB Bandwidth NVNT b 2437MHz Antl

Spectrum Analyzer 1 ‘ ‘
Occupied BW T+
KEYSIGHT |Input RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 2 437000000 GHz

RL - ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 100/100

\Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph v Ref Lvl Offset 2.15 dB Mkr3 2.441548000 GHz|
Scale/Div 10.0 dB Ref Value 22.15 dBm -1.28 dBm|
Lo

122 ~ ‘ ‘

215 ‘ ‘ O N ‘ <>, 0 ‘ ’

785 e | i

179

279

37.9

479

57.9

67.9
Center 2.43700 GHz #Video BW 300.00 kHz Span 30 MHz,

Sweep 3.33 ms (10001 pts);

2 Metrics v

‘ Occupied Bandwidth

15.087 MHz | ‘

 Total Power [ 20.4 dBm |

Transmit Freq Error 882 Hz % of OBW Power 99.00 %

x dB Bandwidth 9.083 MHz xdB -6.00dB
- Apr 08, 2024 'V'%
"/ ? S 1L VISR

-6dB Bandwidth NVNT b 2462MHz Antl

Scale/Div 10.0 dB
122
215
785
17.9 -
279
379
47.9
579
67.9
Center 2.46200 GHz
#Res BW 100.00 kHz

Spectrum Analyzer 1 v [ + ‘
Occupied BW
KEYSIGHT |Input. RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 2.462000000 GHz
RL - ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 1007100
WAlign: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Mkr3 2.466570000 GHz

RefLvl Offset 2,15 dB

Ref Value 22.15 dBm -0.96 dBm|
‘ 07 — = Y ‘ ‘
#Video BW 300.00 kHz Span 30 MHz,

Sweep 3.33 ms (10001 pts)

2 Metrics VJ

‘ Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

15.173 MHz| ‘ | Total Power [ 20.7 dBm|
1.428 kHz % of OBW Power 99.00 %
9.566 MHz xdB -6.00 dB

?

Apr 08, 2024
2:05:17 PM |° A
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Report Number: 709502400983-00B

-6dB Bandwidth NVNT g 2412MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.412000000 GHz
> ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
‘Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Ref Lyl Offset 2,14 dB Mkr3 2.419570000 GHz
Scale/Div 10.0 dB Ref Value 22.14 dBm -2.22 dBm
Log ]
121
1
214 )
-7.86
179
279
379 W
479
579
679
Center 2.41200 GHz #Video BW 300.00 kHz Span 30 MHz|
#Res BW 100.00 kHz Sweep 3.33 ms (10001 pts)
2 Metrics v
Occupied Bandwidth
16.217 MHz| | [ Total Power | 20.1dBm]|
Transmit Freq Error 7.345 kHz % of OBW Power 99.00 %
xdB idth 13.85 MHz |xdB | 6.00 B |

250

2:08:3

Apr 08,

=l I

LY

P
PAY

Spectrum Analyzer 1
Occupied BW

-6dB Bandwidth NVNT g 2437MHz Antl

@oca

2:12:

15PM [’_\

KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.437000000 GHz
> ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
‘Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Ref Lyl Offset 2.15 dB Mkr3 2.444573000 GHz
Scale/Div 10.0 dB Ref Value 22.15 dBm -3.15 dBm
Log T T
122 ‘
215 ! O
785
179
279
-37.9 ] wHInw
479
579
679
Center 2.43700 GHz #Video BW 300.00 kHz Span 30 MHz|
#Res BW 100.00 kHz Sweep 3.33 ms (10001 pts)
2 Metrics v
Occupied Bandwidth
16.222 MHz| | Total Power 19.6 dBm
Transmit Freq Error | 6.371 kHz | % of OBW Power 99.00 %
xdB idth | 14.44 MHz | |xdB | 6.00 B |
Apr 08, 2024

Spectrum Analyzer 1
Occupied BW

-6dB Bandwidth NVNT g 2462MHz Antl

KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.462000000 GHz
> Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
‘Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Ref Lyl Offsct 215 dB MKr3 2.469492000 GHZ
Scale/Div 10.0 dB Ref Value 22.15 dBm -3.21 dBm
Log T
122
215 $
785
179
279
379 W
479
579
67.9
Center 2.46200 GHz #Video BW 300.00 kHz Span 30 MHz|
#Res BW 100.00 kHz Sweep 3.33 ms (10001 pts)
2 Metrics v
Occupied Bandwidth
16.225 MH:; Total Power 19.1 dBm
Transmit Freq Error | 6.215 kHz | % of OBW Power 99.00 %
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-6dB Bandwidth NVNT n20 2412MHz Antl

Spectrum Analyzer 1

Occupied BW
KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.412000000 GHz
> ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
‘Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Ref Lyl Offset 2,14 dB Mkr3 2.419559000 GHz
Scale/Div 10.0 dB Ref Value 22.14 dBm -4.17 dBm
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#Res BW 100.00 kHz Sweep 3.33 ms (10001 pts)
2 Metrics v
Occupied Bandwidth
17.409 MH:; Total Power 19.8 dBm
Transmit Freq Error | 14.507 kHz| % of OBW Power 99.00 %
xdB idth | 15.00 MHz | |xdB | 6.00 B |
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-6dB Bandwidth NVNT n20 2437MHz Antl

Occupied BW

Spectrum Analyzer 1
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KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.437000000 GHz
> ‘Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Ref Lyl Offset 2.15 dB Mkr3 2.444955000 GHz
Scale/Div 10.0 dB Ref Value 22.15 dBm -5.06 dBm
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#Res BW 100.00 kHz Sweep 3.33 ms (10001 pts)
2 Metrics v
Occupied Bandwidth
17419 MHz| | Total Power 19.3 dBm
Transmit Freq Error | 7.988 kHz % of OBW Power 99.00 %
xdB idth | 15.49 MHz | |xdB | 6.00 B |
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-6dB Bandwidth NVNT n20 2462MHz Antl

Spectrum Analyzer 1

Occupied BW
KEYSIGHT [Input RF Input Z: 50 O ‘Atten: 30 dB Trig: Free Run Center Freq: 2.462000000 GHz
> Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 100/100
‘Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph v Ref Lyl Offsct 215 dB MKr3 2.470409000 GHZ]
Scale/Div 10.0 dB Ref Value 22.15 dBm -5.92 dBm
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Center 2.46200 GHz #Video BW 300.00 kHz Span 30 MHz|
#Res BW 100.00 kHz Sweep 3.33 ms (10001 pts)
2 Metrics v
Occupied Bandwidth
17.433 MH:; Total Power 18.7 dBm
Transmit Freq Error | 807 Hz| % of OBW Power 99.00 %
xdB idth | 16.76 MHz | |xdB | 6.00 dB |
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10.4Power spectral density

Test Method
This procedure shall be used if maximum peak conducted output power was used to demonstrate
compliance:

1.

The RF output of EUT was connected to the spectrum analyzer. The path loss was
compensated to the results for each measurement.

2. Set to the maximum power setting, the instrument center frequency is set to the nominal
EUT channel center frequency enable the EUT transmit continuously.

3. Use the following spectrum analyzer settings:

4. Set analyzer center frequency to DTS channel center frequency. RBW=3kHz,
VBW=3RBW, Span=1.5 times DTS bandwidth, Detector=Peak, Sweep=auto,
Trace= max hold.

5. Allow trace to fully stabilize, use the peak marker function to determine the maximum
amplitude level within the RBW.

6. Repeat above procedures until other frequencies measured were completed.

Limit
Limit [dBm/3kHz]
<8
Test result
802.11b
Power spectral
Frequency density Result
MHz dBm/3kHz
Low channel 2412MHz -10.16 Pass
Middle channel 2437MHz -10.78 Pass
High channel 2462MHz -10.55 Pass
802.11¢
Power spectral
Frequency density Result
MHz dBm/3kHz
Low channel 2412MHz -11.92 Pass
Middle channel 2437MHz -12.69 Pass
High channel 2462MHz -13.21 Pass

802.11 n (HT20)

Power spectral

Frequency density Result
MHz dBm/3kHz
Low channel 2412MHz -12.25 Pass
Middle channel 2437MHz -11.89 Pass
High channel 2462MHz -13.12 Pass
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Power spectral density

Test Graphs
PSD NVNT b 2412MHz Antl
Spectrum Analyzer 1 |
Swept SA '“ + ]
Input: RF Input Z 50 0 Atten: 30 dB PNO: Fast Avg Type: Log-Power |1 > 3 4 5 6
IEYSIAHT Coupling: AC C i Off Pi Off Gate: Off ‘Avg|Hold: 10110
oupling orrections reamp ate: wg|Hold:
RL > |align: Auto Freq Ref: Int (S) IF Gain' Low Trig: Free Run MWW W W W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 2.412 744 GHZ|
Scale/Div 10 dB Ref Level 20.00 dBm -10.16 dBm|
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Spectrum Analyzer 1
Swept SA '1 + ‘
KEYSIGHT |Input RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power i 3456
Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg[Hold: 10/10
RL - Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run MWW NN W
Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.437 749 GHZz|
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Spectrum Analyzer 1
Swept SA
Input RF Input Z: 50 O #Atten: 30 dB PNO: Fast \Avg Type: Log-Power 1 3456
KEYSI HTC ling: AC Correcti Off Pi Off Gate: Off \Avg|Hold: 10/10
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Sig Track: Off PNNNNN
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PSD NVNT g 2412MHz Antl

Spectrum Analyzer 1

L+

Swept SA
Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast \Avg Type: Log-Power 3456
‘Coupling: AC Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 10/10
‘Align: Auto Freq Ref: Int (S) IF Gain: Low \Trig: Free Run MWW
Sig Track: Off PNNNNN
1 Spectrum v Ref Lyl Offset 2,14 dB Mkr1 2.414 494 GHz
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Swept SA
Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast \Avg Type: Log-Power 3456
‘Coupling: AC Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 10/10 MWW W W W
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Sig Track: Off PNNNNN
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Spectrum Analyzer 1 v
Swept SA
Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast \Avg Type: Log-Power 3456
Coupling: AC Corrections: Off Preamp: Off Gate: Off ‘Avg|Hold: 10/10
‘Align: Auto Freq Ref: Int (S) IF Gain: Low \Trig: Free Run MWW
Sig Track: Off PNNNNN
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PSD NVNT n20 2412MHz Antl

Spectrum Analyzer 1

L+

Swept SA
Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast \Avg Type: Log-Power 3456
‘Coupling: AC Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 10/10
‘Align: Auto Freq Ref: Int (S) IF Gain: Low \Trig: Free Run MWW
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10.5Spurious RF conducted emissions

Test Method
1. The RF output of EUT was connected to the spectrum analyzer by RF cable. The path loss
was compensated to the results for each measurement.
2. Set to the maximum power setting, the instrument center frequency is set to the nominal
EUT channel center frequency enable the EUT transmit continuously.
3. Use the following spectrum analyzer settings:
Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10™" harmonic. Typically, several plots are required to cover this entire span.
RBW = 100 kHz, VBW=3RBW, Sweep = auto, Detector function = peak, Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section. Submit these plots.
Repeat above procedures until all frequencies measured were complete.

o gk

Limit

Frequency Range Limit (dBc)
MHz
30-25000 -20
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EMC—SHA—F—R—02'04E 3-13, No.151, Heng Tong Road, Shanghai, 200070, P.R. China Page 34 of 63

Phone: +86 21 61410123, Fax:+86 21 61408600 Rev. 23.00



Report Number: 709502400983-00B

Spurious RF conducted emissions

802.11 B

Out-of-Band Emissions

Channel 1 (2412MHz)

Reference point

Spurious Emission (30MHz — 1GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA r+ Swepl SA 1+
KEYSIGHT jinput R Pt Z 50 G BAllen 3008 JPNO. Fast A Type: Log Power 5 ¢ KEYSIGHT put RF Wnput Z 50 0 GAten 3008 [PNO Fast Avg Type Log Power
RL  epe [COUPINGAC  Comeclions O |Preamp O Gale. O vl iold. 1000100 . RL o (COUPMOAC  Gomochons: OF  [Proamy: OF Gale OF AvalHold: 1010
Aign Auto Fi6 Ref 1 (S} IF Gain' Low Tng' Free Run igar Auto #req Rt 10t (5) IF Gain’ Low Tng: Friss Run
o S Track: Off - Sig Track: Off
+ Specium " Rof Lyl Offset 214 08 Mkr1 2.411 516 GHz| | |1 specnm ' Rof Lyl Offset 2.14 08 Mkr1 804.80 MHz]
Scale/Div 10 dB Ref Level 20.00 dBm 5.33 dBm)| ScaleiDiv 10 dB Ref Level 20.00 dBm -55.58 dBm
Leg v Log ¥
[
| '
Center 2.41200 GHz #Video BW 300 kHz Span 30.00 MHz| Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz,
#Res BW 100 kHz ‘Sweep 4.00 ms (30001 pts)| |  [#Res BW 100 kHz Sweep ~84.1 ms (30001 pts)
Apr 08, 2024 EYd Apr 08, 2024 "
€A ? RO LI Mmoo ? R e SHIL YR

Spurious Emission (1GHz -5GHz)

Spurious Emission (5GHz —26.5GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA v+ Swept SA 1+
KEYSIGHT /nput RF Inpul Z 50 0 #Allen: 30 dB PNO. Fast \Awn Type: Log-Power 6 KEYSIGHT [nwut R Input Z 50 0 #htten 30 JB PNO. Fasl
AL op. COUPINTAC  Comoctons OF |Fresmp OF Gate: O AvglHiaia 1010 RL g [COUPIG AG  Comections: O [Proamp ON Gate: Gt
nign: Aut Fi6 Ref 1 (S} IF Gain' Low Tng' Free Run igar Auto Freq Rt 10t (5) IF Gain' Low
o Sig Track. O - Sig Track. Of
1 Spectrum || Ref Lyl Offset 2.14 dB Mkr1 2.41 3 GHz| 1 Spectum v Ref Lvl Offset 2.14 dB Mkr1 26 4.577 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.26 dBm) ScaleiDiv 10 d8 Ref Level 20.00 dBm 46.21 dBm|
Log Y ¥ v
Start 1.000 GHz #Video BW 300 kz Stop 5.000 GHz
#Res BWW 100 kHz Sweep ~384 ms (30001 pts) q
5 Marker Tabla Al
Maode Trace | Scale X Y Function Function Width Function Value
O—R i ZATA5ICHz. 4765 dBm
2] N 1 2.080 93 GHz. -44.58 dBm
3
4| I\
g Start 5,00 GHz #Video BW 300 khz Stop 26.50 GHz
#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr 08, 2024 v Apr 08, 2024 ¥
H9C Ml ? R LI | wme ol ? s Bl YRR

EMC_SHA_F_R_02.04E

TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch
3-13, No.151, Heng Tong Road, Shanghai, 200070, P.R. China
Phone: +86 21 61410123, Fax:+86 21 61408600

Page 35 of 63
Rev. 23.00



Report Number: 709502400983-00B

Out-of-Band Emissions

Channel 6 (2437MHz)

Reference point

Spurious Emission (30MHz — 1GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA T+ Swept SA 1+
KEYSIGHT [nput RF Input Z 50 0 [wAten 30 0B PNO Fast A Ty Log-Power 3 KEYSIGHT |lnput RF Input Z 50 0 [wAten 30 0B PNO Fast VD Ty’ Log-Powr
RL e [COUDMG AG  Coreclions O Preamp OF Gale: O AvalHold: 1001100 . RL o (COUPMOAC  Gomochons: OF  [Proamy: OF Gale OF AvalHold: 1010
igar Auto #req Rt 10t (5) IF Gain’ Low Tng: Friss Run igar Auto #req Rt 10t (5) IF Gain’ Low Tng: Friss Run
- Sig Track. Of - Sig Track. Of
1 Spectum v‘ Ref Lvl Offset 2.15 dB Mkr1 2.436 50..‘] GHz 1 Spectum v Ref Lvl Offset 2.15 dB Mkr1 S1.3 '.]E MHz|
ScaleiDiv 10 d8 Ref Level 20.00 dBm 4.63 dBm ScaleiDiv 10 d8 Ref Level 20.00 dBm -55.82 dBm)|
Log - Log -
|
Center 2.43700 GHz #Video BW 300 kHz Span 30.00 MHz Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~94.1 ms (30001 pts)
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O C Ml ? Sl | Ew o ? R S 3K
Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA 1+ Swept SA 1+
KEYSIGHT [wut R W7 500 [WAflen 308 PNO Fast Ava Typa. Log-Power 6 KEYSIGHT moul RF W7 500 [WAflen 308 PNO Fast Ava Type Log-Fower
RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110 RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110
g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run e g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run
- Sig Track: Off P - Sig Track: Off
1 Spectum " Ref Lvl Offset 2.15 dB Mkr1 2.437 47 GHz 1 Spactam " Ref Lvl Offset 2.15 dB Mkri 25.853 6 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.17 dBm Scale/Div 10 dB Ref Level 20.00 dBm -46.46 dBm)|
Log Py ¥ Log v
&
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz Sweep ~384 ms (30001 pts) ¢
5 Marker Table ¥
Mode  Trace | Scale X Y Function Function Width Function Value
T N T 2437 AT CHz L) i)
2 N Lt 2.108 60 GHZ -44.85 dBm|
3
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H Start 5.00 GHz #Videa BW 300 KKz Stop 26.50 GHz
#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
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Out-of-Band Emissions

Channel 11 (2462MHz)

Reference point

Spurious Emission (30MHz — 1GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA T+ Swept SA 1+
KEYSIGHT [nput RF Input Z 50 0 [wAten 30 0B PNO Fast A Ty Log-Power 3 KEYSIGHT |lnput RF Input Z 50 0 [wAten 30 0B PNO Fast VD Ty’ Log-Powr
RL e [COUDMG AG  Coreclions O Preamp OF Gale: O AvlHold: 1004100 e RL e [COUDMG AG  Coreclions O Preamp OF Gale: O AvlHoid: 10110
g Auto Freq Ref: 10t ) IF Gain Low | Tng: Free Run g Auto Freq Ref: 10t ) IF Gain Low | Tng: Free Run
- Sig Track. Of - Sig Track. Of
1 Specinum | Ref Lyl Offset 2,45 48 Mkr1 2.461 517 GHz 1 Specinum | Ref Lyl Offset 2,45 48 Mkr1 819.19 MHz
ScaleiDiv 10 d8 Ref Level 20.00 dBm 4.92 dBm ScaleiDiv 10 d8 Ref Level 20.00 dBm -54.54 dBm)|
Log - Log -
f
L
Center 2.46200 GHz #Video BW 300 kHz Span 30.00 MHz Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~94.1 ms (30001 pts)
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Spurious Emission (1GHz —-5GHz)

Spurious Emission (5GHz —26.5GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA 1+ Swept SA 1+
KEYSIGHT [wut R W7 500 [WAflen 308 PNO Fast Ava Typa. Log-Power 6 KEYSIGHT moul RF pAZ 500 [¥Allen 3005 PNO Fasi Ava Type Log-Fower
RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110 RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110
[Abgn: Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run e [Abgn: Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run
. Sig Track: Off P - Sig Track: Off
1 Spectum " Ref Lvl Offset 2.15 dB Mkr1 2.462 53 GHz 1 Spactam " Ref Lvl Offset 2.15 dB Mkr1 26.385 3 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 5.02 dBm Scale/Div 10 dB Ref Level 20.00 dBm -46.30 dBm)|
Log y ¥ Log v
g
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz Sweep ~384 ms (30001 pts) »
5 Marker Table ¥
Mode  Trace | Scale X Y Function Function Width Function Value
| - T 2462 53 GHz. 5022 dBm

2 N Lt 2.136 27 GHZ. -43.64 dBm |
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#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
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Report Number: 709502400983-00B

802.11 G

Out-of-Band Emissions

Channel 1 (2412MHz)

Reference point

Spurious Emission (30MHz — 1GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA 1+ Swept SA 1+
KEYSIGHT [wut R W7 500 [WAflen 308 PNO Fast Ava Typo: Log-Fower KEYSIGHT [wut R W7 500 [WAflen 308 PNO Fast Ava Typo: Log-Fower 56
RL - Couphng AC Comections: O Préamg On Gate O AvglHold 100100 " RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110
[Abgn: Auto Freq Ref: Int (5} IF Gain’ Low Trig: Free Run T [mbgn: Auto Freq Ref-Int {5} IF Gain’ Low Trig: Free Run e
[ Sig Track: Off P w Sig Track: Off
1 Specinum | Ref Lyl Offset 2.14 4B Mkr1 2.409 534 GHz 1 Specinum | Ref Lyl Offset 2.14 4B Mkr1 803.32 MHz
ScaleiDiv 10 d8 Ref Level 20.00 dBm 3.19 dBm ScaleiDiv 10 d8 Ref Level 20.00 dBm -56.84 dBm)|
Log A\ Log T
| A
Center 241200 GHz #Videa BW 300 KKz Span 30.00 MHz Start 0.0300 GHz #Videa BW 300 KKz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~04.1 ms (30001 pts)
Apr 08, 2024 ¥ Apr 08, 2024 v
H 9 C il ? R Sl | Ew oA ? R S N
Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA r+ Swepl SA 1+
|KEYSIGHT [Input RF nput Z 50 Q #Allen” 30 dB PNO Fast Awg Type: Log-Power KEYSIGHT nput RF Input Z 50 0 lwhtten 30 0B PNO Fast Mg Type: Log-Power 5 6
AL oy COUPING AC Comeclions. Off | Preamg: O Gate: OF AvgHold. 1010 M RL p COUDIG A Comeclions: O |Preamg: O Gale: O AvglHold: 101D
lAsgn Auto Freq Ref. Int (S) IF Gain: Low Trig: Free Run [Abgn: Aulo Freq Ref-Int (S} IF Gain’ Low Trg: Free Run
o Sig Track: Off P w Sig Track: Off
1 Spectrum v Ref Lyl Offset 2.14 4B Mkr1 2.407 07 GHZ 1 Specium ' Ref Lvi Offset 2.14 a8 Mkr1 26.350 9 GHZ
Scale/Div 10 dB Ref Level 20.00 dBm 2.31 dBm| ScaleiDiv 10 dB Ref Level 20.00 dBm -45.78 dBm|
Log ¥ Log v
;
¥
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
[#Res BW 100 kHz Sweep ~384 ms (30001 pts) »
5 Markar Table v
[ Mode | Trace | Scale Function Function Wigth Funciion Vaiue
ZA07 07 GHz. Zaddem
2 N 1 2.087 47 GHz, -50.71 dBm
3
4 A
H Start 5.00 GHz #Videa BW 300 KKz Stop 26.50 GHz
. #Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr08, 2024 Y4 Apr 08, 2024 Y4
g cm? e LI G| | oa? EEEe SHIL TR
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Report Number: 709502400983-00B

Out-of-Band Emissions

Channel 6 (2437MHz)

Reference point

Spurious Emission (30MHz — 1GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA T+ Swept SA 1+
KEYSIGHT [nput RF Input Z 50 0 [wAten 30 0B PNO Fast A Ty Log-Power 3 KEYSIGHT |lnput RF Input Z 50 0 [wAten 30 0B PNO Fast VD Ty’ Log-Powr
RL o (COUPMOAC  Gomochons: OF  [Proamy: OF Gale: O AvalHold. 100100 . RL ope [COUDINGAG  Gomections: O Preans O Gale: O AvalHoid. 10110
igar Auto #req Rt 10t (5) IF Gain’ Low Tng: Friss Run igar Auto #req Rt 10t (5) IF Gain’ Low Tng: Friss Run
- Sig Track. Of - Sig Track. Of
1 Spectum v‘ Ref Lvl Offset 2.15 dB Mkr1 2.438 275 GHz 1 Spectum v Ref Lvl Offset 2.15 dB Mkr1 750 ']I_i MHz|
ScaleiDiv 10 d8 Ref Level 20.00 dBm 3.97 dBm ScaleiDiv 10 d8 Ref Level 20.00 dBm -56.46 dBm)|
Log A\ Log T
f
Center 2.43700 GHz #Video BW 300 kHz Span 30.00 MHz Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~94.1 ms (30001 pts)
Apr 08, 2024 ¥ Apr 08, 2024 v
LIl a5 Sl | w7 R S 3K
Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA Y+ Swept SA Y+
KEYSIGHT [wut R W7 500 [WAflen 308 PNO Fast Ava Typa. Log-Power 6 KEYSIGHT moul RF W7 500 [WAflen 308 PNO Fast Ava Type Log-Fower
RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110 RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110
g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run e g Aulo Freq Ret Int (S) IF Gain’ Low Trig: Free Run
- Sig Track: Off P - Sig Track: Off
1 Spectrum r‘ Ref Lyl Offsat 2.15 dB Mkr1 2.432 00 GHz 1 Spectrum v Ref Lyl Offsat 2.15 dB Mkr1 26.500 'J GHz|
Scale/Div 10 dB Ref Level 20.00 dBm 1.92 dBm Scale/Div 10 dB Ref Level 20.00 dBm -45.46 dBm)|
Log ¥ Log v
[
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz Sweep ~384 ms (30001 pts) {
5 Marker Table ¥
Mode  Trace | Scale X Y Function Function Width Function Value
| ) T 2432 00 GHz. 1818 dBm|
2 N Lt 2272 83 GHZ -50.78 dBm|
3
4 A
H Start 5.00 GHz #Videa BW 300 KKz Stop 26.50 GHz
#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr 08, 2024 Y Apr 08, 2024 LY
|_O A ?ELe e @ PA /SOl ? eSO B @ EA
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Out-of-Band Emissions

Channel 11 (2462MHz)

Reference point

Spurious Emission (30MHz — 1GHz)

Spectrum Analyzer 1 Spectrum Analyzer 1

Swept SA r+ Swepl SA 1+
|KEYSIGHT [Input RF nput Z 50 Q #Allen” 30 dB PNO Fast Awg Type: Log-Power 56 KEYSIGHT nput RF Input Z 50 0 lwhtten 30 0B PNO Fast Mg Type: Log-Power 56

QL ep [COUPWGAC  Comeclons OF  Preamp: OF Gate: OF vl iold. 1000100 e RL e [COUDMG AG  Coreclions O Preamp OF Gale: O AvlHoid: 10110 .

Aign Auto F16q Ref In (S) IF Gain' Low Tng' Free Run igar Auto Fr6q Ref. It (5] IF Gain’ Low Tng: Friss Run

o Sig Track. O - Sig Track. Of

1 Spectrum || Ref Lyl Offset 215 dB Mkr1 2.463 334 GHz 1 Spectum v Ref Lvl Offset 2.15 dB Mkr1 E1.E 45 MHz|
Scale/Div 10 dB Ref Level 20.00 dBm 1.72 dBm)| ScaleiDiv 10 d8 Ref Level 20.00 dBm -55.94 dBm)|
Log A Log T

(Center 2.46200 GHz #Video BW 300 kz Span 30.00 MHz Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz
#Res BW 100 kHz. Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~94.1 ms (30001 pts)

Apr 08, 2024 v Apr 08, 2024 v

HC Ml ? R LI G| | o e ?RE L YRR

Spurious Emission (1GHz —-5GHz)

Spurious Emission (5GHz —26.5GHz)

Specirum Analyzer 1 Specirum Analyzer 1
Swept SA 1+ Swept SA 1+
KEYSIGHT [nout RF pAZ 500 [¥Allen 3005 PNO Fasi Ava Type: Log-Power 56 KEYSIGHT |Input RF pAZ 500 [¥Allen 3005 PNO Fasi Ava Type Log-Power 56
RL  -p [COUPMQAC  Conections O [Proamp OF Gate: Of AvglHold 10110 RL  -p [COUPMQAC  Conections O [Proamp OF Gate: Of AvglHoid: 10110
higer Auto Freq Ref. I (5} IF Gain. Low Trig: Free Run o higer Auto Freq Ref. I (5} IF Gain. Low Trig: Free Run o
w Sig Track: Off w Sig Track: Off
1 Specinm Y ot Lyl Offset 2.15 08 Mkr1 2.463 73 GHz 1 Specinm Y ot Lyl Offset 2.15 08 Mkr1 26.454 9 GHZ
ScaleiDiv 10 dB Ref Level 20.00 dBm -0.16 dBm| ScaleiDiv 10 dB Ref Level 20.00 dBm -46.72 dBm)|
Log Y Log ¥
04
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz Sweep ~384 ms (30001 pts) 4
5 Marker Table "
Mode | Trace | Scale x ¥ Function Function Widih Funglion Value
| - T ZAB3 73 GHz. el |
2 N T 2135 33 GHz -60.63 dBm|
3
i i
g Start 5.00 GHz. #Video BW 300 kHz Stop 26.50 GHz
! ! ! #Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr 08, 2024 " Apr 08, 2024 EYd
®Ocl? e SHILYIRIFEN I G lialll (a5l SHILYRRIPH
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802.11 N HT20

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA 1+ Swept SA 1+
KEYSIGHT !nput RF Input Z 50 0 #htien 30 dB PNO Fast Avg Type: Log-Power 6 KEYSIGHT [nwut R Input Z 50 0 whtien 30 0B PNO. Fasl vy Type: Log-Fower 3456
RL - Couphng AC Comections: O Préamg On Gate O AvglHold 100100 " RL - Couphng AC Comections: O Préamg On Gate O AvglHold 10110 "
g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run e g Aulo Freq Ret Int (S) IF Gain’ Low Trig: Free Run w
- Sig Track: Off P . Sig Track: Off P
1 Spectum v‘ Ref Lvl Offset 2.14 dB Mkr1 2.413 288 GHz 1 Spectum v Ref Lvl Offset 2.14 dB Mkr1 907.37 MHz|
ScaleiDiv 10 d8 Ref Level 20.00 dBm 4.41 dBm ScaleiDiv 10 d8 Ref Level 20.00 dBm -57.35 dBm)|
Log A\ Log T
t i
Center 241200 GHz #Vidsa BW 300 kHz Span 30.00 MHz Start 0.0300 GHz #Vidsa BW 300 kHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~04.1 ms (30001 pts)
Apr 08, 2024 ¥ Apr 08, 2024 v
O~ ? s SHIUYRRRE-HON I OGN i d =55 L YRR
Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA v+ Swept SA v+
KEYSIGHT !nput RF Input Z 50 0 #htien 30 dB PNO Fast Avg Type: Log-Power 6 KEYSIGHT [nwut R Input Z 50 0 whtien 30 0B PNO. Fasl vy Type: Log-Fower 3456
RL op COMPIOD AG Comoctions: O |Preamg: O Gate: Off AvglHoid: 10110 . RL  op COUPQ AC Comoctions: O |Preamg: O Gate: Off AvglHoid: 10110 Y
g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run e g Aulo Freq Ret Int (S) IF Gain’ Low Trig: Free Run ¢
- Sig Track: Off P - Sig Track: Off P
1 Specium ' Ref Lvl Offst 2.14 08 Mkr1 2.412 67 GHz 1 Specium ' Ref Lvl Offst 2.14 08 Mkr1 26.492 8 GHZ]
ScaleiDiv 10 dB Ref Level 20.00 dBm 0.93 dBm| ScaleiDiv 10 dB Ref Level 20.00 dBm -45.97 dBm|
Log ¥ Log ¥
&
Start 1,000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz Sweep ~384 ms (30001 pts) {
5 Marker Table "
Mode | Trace | Scale X Funchion Funchion Width Function Value
l—l—n_ T ZATZ8T GHz [} m
2 N Lo 2.018 67 GHz. -50.75 aBm
3
4 A
H Start 5.00 GHz #Videa BW 300 KKz Stop 26.50 GHz
#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr 08, 2024 Y4 Apr 08, 2024 Y4
"Nl ? BN RHL YR " A ? BN LU ST
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Out-of-Band Emissions

Channel 6 (2437MHz)

Spectrum Analyzer 1 Spectrum Analyzer 1
Swepl SA 1+ Swepl SA 1+
KEYSIGHT [nput RF Input Z 50 0 lwhtten 30 0B PNO Fast A Ty Log-Power 56 KEYSIGHT [nput RF Input Z 50 0 [wAten 30 0B PNO Fast VD Ty’ Log-Powr 56
RL ope [COUDINGAG  Gomections: O Preans O Galo O AvglHod: 100100 | RL o (COUPMOAC  Gomochons: OF  [Proamy: OF Gale OF AvalHold: 1010 oy
igar Auto Fr6q Ref. It (5] IF Gain’ Low Tng: Friss Run igar Auto Fr6q Ref. It (5] IF Gain’ Low Tng: Friss Run
- Sig Track. Off P - Sig Track. Off
1 Specium ' Ref Lvl Offst 2.15 0B Mkr1 2.433 291 GHz 1 Specium ' Ref Lvl Offst 2.15 0B Mkr1 910.66 MHZ
ScaleiDiv 10 dB Ref Level 20.00 dBm 1.99 dBm) ScaleiDiv 10 dB Ref Level 20.00 dBm -57.25 dBm|
Log ¥ Log T
I L
Center 2.43700 GHz #Video BW 300 kHz Span 30.00 MHz Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~04.1 ms (30001 pts)
Apr 08, 2024 " Apr 08, 2024 EYd
€00 m? e e Sl N | Ee oA ? e e St YRR
Spectrum Analyzer 1 Specirum Analyzer 1
Swept SA v+ Swept SA 1+
KEYSIGHT Inout RF Inpul Z 50 O #Allen 30 dB PNO. Fasl \Awg Type: Log-Power 56 KEYSIGHT nout RF Input Z 50 0 #htien 30 dB PNO. Fast Avg Type: Log-Power 56
RL Couphng AC Comections: O Preamp: O Gate: On WAvg|Hold 1010 M RL Couphng AC Comections: O Préamg On Gate O AvglHold 10110 M
lAngn Auto Fieq Ref: 10t (5) IF Gain Low g FreeRun R [gn Ao Freq Ref Int (S} IF Gain' Low Tog FreeRun R
o Sig Track. O P - Sig Track. Of P
1 Spectrum || Ref Lyl Offset 215 dB Mkr1 2.436 40 GHz| 1 Spectum v Ref Lvl Offset 2.15 dB Mkr1 26.494 3 GHz|
Scale/Div 10 dB Ref Level 20.00 dBm 1.16 dBm)| ScaleiDiv 10 d8 Ref Level 20.00 dBm -46.51 dBm)|
Log ¥ Log v
7y
G
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz. Sweep ~384 ms (30001 pts) {
5 Marker Tabla Al
Maode Trace | Scale Function Function Width Function Value
W T 2 A3 40 GHz. il I
2] N 1 2.274 00 GHz. -51.40 dBm
3
4| |
g Start 5.00 GHz #Video BW 300 kHz Stop 26.50 GHz,
#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr 08, 2024 v Apr 08, 2024 v
HOC 7 LI G | | o2 EET L YRR
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Report Number: 709502400983-00B

Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA r+ Swepl SA 1+
|KEYSIGHT [Input RF Input Z 50 Q #Atien: 30 dB PNO Fast Awg Typer Log-Power 1456 KEYSIGHT |lnput RF Input Z 50 0 #Atten 30 0B PNO Fast M) Type: Log-Powr 3456
RL  epe [COUPINGAC  Comeclions O |Preamp O Gale. O AvglHald 10B00 | RL o (COUPMOAC  Gomochons: OF  [Proamy: OF Gale OF AvalHold: 1010 " .
Aign Auto Fi6 Ref 1 (S} IF Gain' Low Tng' Free Run igar Auto #req Rt 10t (5) IF Gain’ Low Tng: Friss Run
W Sig Track. O PN NN N - Sig Track. Of
1 Spectrum || Ref Lyl Offset 215 dB Mkr1 2.464 500 GHz 1 Spectum v Ref Lvl Offset 2.15 dB Mkr1 821.13 MHz|
Scale/Div 10 dB Ref Level 20.00 dBm 2.35dBm) ScaleiDiv 10 d8 Ref Level 20.00 dBm -56.81 dBm)|
Log v Log -
|
Center 2.46200 GHz #Video BW 300 kHz Span 30.00 MHz Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz
#Res BWW 100 kHz Sweep 4.00 ms (30001 pts) #Res BW 100 kHz Sweep ~94.1 ms (30001 pts)
Apr 08, 2024 v Apr 08, 2024 v
9 C M ? e LI G | | o2 EE S 3K
Spectrum Analyzer 1 Spectrum Analyzer 1
Swept SA 1+ Swept SA 1+
KEYSIGHT !nput RF Input Z 50 0 #htien 30 dB PNO Fast Avg Type: Log-Power 3456 KEYSIGHT [nwut R Input Z 50 0 whtien 30 0B PNO Fast vy Type: Log-Power 3456
RL op COMPIOD AG Comoctions: O |Preamg: O Gate: Off AvglHoid: 10110 . RL  op COUPQ AC Comoctions: O |Preamg: O Gate: Off AvglHoid: 10110 .
g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run g Aulo Froq Ret Il (S} IF Gain’ Low Trig: Free Run
- Sig Track: Off P - Sig Track: Off P
1 Spectum " Ref Lvl Offset 2.15 dB Mkr1 2.462 67 GHz 1 Spactam " Ref Lvl Offset 2.15 dB Mkr1 26.499 3 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 0.05 dBm Scale/Div 10 dB Ref Level 20.00 dBm -45.72 dBm)|
Log ¥ Log v
Start 1.000 GHz #Video BW 300 kHz Stop 5.000 GHz
#Res BW 100 kHz Sweep ~384 ms (30001 pts) 4 [
5 Marker Table ¥
Mode  Trace | Scale X Function Function Width Function Value
Ox T ZABZ 7 GHz GO5T81 dem|
2| N T 2.134 40 GHZ -51.15 dBm|
3
4 A
H Start 5.00 GHz #Videa BW 300 KKz Stop 26.50 GHz
#Res BW 100 kHz Sweep ~2.06 5 (30001 pts)
Apr 08, 2024 Y Apr 08, 2024 LY
"ol ? RN O "9l ? e S YRR
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10.6Band edge
Test Method

1.

2.

Limit

The RF output of EUT was connected to the spectrum analyzer by RF cable. The path loss
was compensated to the results for each measurement.

Set to the maximum power setting, the instrument center frequency is set to the nominal
EUT channel center frequency enable the EUT transmit continuously.

Use the following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
RBW = 100 kHz, VBW=3RBW, Sweep = auto, Detector function = peak, Trace = max hold
Allow the trace to stabilize, use the peak and delta measurement to record the result.

The level displayed must comply with the limit specified in this Section.

Repeat above procedures until all frequencies measured were complete and submit all the
plots.

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with
the conducted power limits based on the use of RMS averaging over a time interval, as permitted
under § 15.247(b)(3) , the attenuation required shall be 30 dB instead of 20 dB.

EMC SHA F R 02.04E TUV SUD Certification and Testing (China) Co., Ltd. Shanghai Branch page 44 of 63
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Test result

Test Graphs
Band Edge NVNT b 2412MHz Antl Ref
Spectrum Analyzer 1 v
Swept SA
KEYS|GHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power | 3456
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align- Auto Freq Ref: Int (S) IF Gain- Low Trig- Free Run Mo s
- Sig Track: Off PNMNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 2.411 52 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 5.44 dBm
Log T
100 M‘I
0.00 - Lo \ff”‘”«f“f"“«f\.# .. J\LJ.
100 MJ\'J /“ W\ m‘—’kn
-200 M}‘f \{k‘
-30.0 /J \\
40.0 r'fH "\.‘;mw WJ"W“ —ij\' Y
-50.0
-60.0
-70.0
Center 2.41200 GHz #Video BW 300 kHz Span 30.00 MHz
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)
Apr 08, 2024 N V4
w2 e I
Band Edge NVNT b 2412MHz Antl Emission
Spectrum Analyzer 1 v
Swept SA
KEYSIGHT |Input RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power || > 3 4 5 ¢
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL M Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Mo e
- Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 2.411 5 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 5.47 dBm
Log 1
0.00 o e ol g, | o
-10.0 v et 56 4B
-20.0 i - Lll
-30.0 4, \]
-40.0 e e
4 3 M bt el
-50.0 [ s
-60.0 b A o iiasrsrs |ty vy i WMMWW
-70.0
Start 2.32700 GHz #Video BW 300 kHz Stop 2.42700 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1 N 1 T 2.411 5 GHz 5.470 dBm
2 N f 2.400 0 GHz -42.89 dBm
3] N f 2.390 0 GHz -52.99 dBm
4, N f 2.361 5 GHz -52.47 dBm
5
6

®oca?

Apr 08, 2024 l’ A

1:57:47 PM

W
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Band Edge NVNT b 2462MHz Antl Ref

'Spectrum Analyzer 1 v
Swept SA
KEYSIGHT |Input RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power || 5> 3 4 5 6
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL M Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Mo e v
- Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.461 52 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 493 dBm
Log T
- I\M 1
0.00 A ffn In"“n‘w!\-"n’\. Kl
I /Nu - v - W\ru\
100 fLW\ W\JLHH
i UJVM Iy 7 L,_,L\JL
-20.0 /{"/
-30.0
400 el Ay n I‘Jf L PP
-50.0
-60.0
-70.0
Center 2.46200 GHz #Video BW 300 kHz Span 30.00 MHz
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)

[ IR IR dEA 5

o/

LY

Band Edge NVNT b 2462MHz Antl Emission

Spectrum Analyzer 1 Y
Swept SA
KEYSIGHT /nput RF Input Z- 50 O #Atten 30 dB PNO: Fast Avg Type: Log-Power |1 ) 3 4 5 5
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Mo s
- Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.462 5 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.93 dBm
Log 1
100 LMA
0.00 Y AL Pt N
-10.0 s Y DET=1507 08
200 Jf‘ “1,{‘
-300 r(‘ \
-40.0 ""*"WW L]F_JI-\JM #
500 Wmﬁg;u 3
i |t g e et e PSP LY S ke ey
600 e .)-f\r-.mmw Lo
-70.0
Start 2.44700 GHz #Video BW 300 kHz Stop 2.54700 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1N T i 24625 GHz| 4928 dBm
2 N f 2483 5GHz| -53.35dBm
3] N f 2.500 0 GHz| -59.55 dBm
4 N f 2.484 1 GHz| -52.45dBm
5
6

@ l?ese)
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Band Edge NVNT g 2412MHz Antl Ref

'Spectrum Analyzer 1 v

Swept SA

KEYSIGHT /nput RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power || > 3 4 5 ¢

oupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100

RL - Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run MWW W W
- Sig Track: Off PNNNNN

1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 2.413 23 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.47 dBm
Log

10.0 1

000 ful H'I il PL o *m .ﬂ

-10.0

WLMWWM1 7 W,.\‘UJ.W T

-20.0 'JJ

30.0

:40:0 wwr

"’""n“’“%

-50.0

-60.0

-70.0

Center 2.41200 GHz
#Res BW 100 kHz

#Video BW 300 kHz

Span 30.00 MHz
Sweep 2.93 ms (1001 pts)
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Band Edge NVNT g 2412MHz Antl Emission

Spectrum Analyzer 1 v
Swept SA
KEYS|GHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power | 3456
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align- Auto Freq Ref: Int (S) IF Gain- Low Trig- Free Run Mo s
- Sig Track: Off PNMNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 2.413 3 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.30 dBm
Log 1
100 t
0.00 4 -
-10.0 JJ/L“LM U DUT-16.53 dBm
-20.0 - !
-300 Mﬁr/ k“'n.
~40.0 \443 L u\-%
-50.0 Py
oAbt A T
600 A
-70.0
Start 2.32700 GHz #Video BW 300 kHz Stop 2.42700 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1 N 1 T 2413 3 GHz 4302 dBm
2 N f 2.400 0 GHz -32.89 dBm
3] N f 2.390 0 GHz -46.30 dBm
4 N f 2.389 1 GHz -45.24 dBm
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Band Edge NVNT g 2462MHz Antl Ref

'Spectrum Analyzer 1 v

Swept SA

KEYSIGHT /nput RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power || > 3 4 5 ¢

oupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100

RL - Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run MWW W W
- Sig Track: Off PNNNNN

1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.460 74 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 2.98 dBm
Log

10.0 ’1

. B A

0.00 WLMWW P by ﬁwwwwmww

-10.0 J_JJ L

-20.0 nu

300 M

-40:0 J“‘Lﬂ*ﬁf\mr\ M

I
T~
-50.0
-60.0
-70.0
Center 2.46200 GHz #Video BW 300 kHz Span 30.00 MHz
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)
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Band Edge NVNT g 2462MHz Antl Emission

Spectrum Analyzer 1 v
Swept SA
KEYS|GHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power | 3456
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align- Auto Freq Ref: Int (S) IF Gain- Low Trig- Free Run Mo s
- Sig Track: Off PNMNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.460 7 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 2.96 dBm
Log
10.0 ’1
0.00 b SE—
-10.0 1 il \Mﬁ REE VAT
-20.0 r !
200} o - y
-40.0 ww
oo www
e oo A L o
60.0 W O PSP ok
-70.0
Start 2.44700 GHz #Video BW 300 kHz Stop 2.54700 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1N i i 2460 7 GHz 2.958 dBm
2 N f 2.483 5 GHz -48.05 dBm
3] N f 2.500 0 GHz -56.81 dBm
4 N f 24839 GHz -43.95 dBm
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Band Edge NVNT n20 2412MHz Antl Ref

'Spectrum Analyzer 1 v
Swept SA
KEYSIGHT |Input RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power || 5> 3 4 5 ¢
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run MWW W W
- Sig Track: Off PNNNNN
1 Spectrum v Ref Lyl Offset 214 dB Mkri 2.408 31 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 2.26 dBm
Log
10.0

?‘I
000 Wmhﬂww w‘r"wlk B Ry
. W\J\N‘J\/\J W
20,0 4

300 MW\,I’}HUAP“ ﬂuﬂrij %"WW
-40.0 ﬂ'

-50.0

-60.0

-70.0

Center 2.41200 GHz #Video BW 300 kHz Span 30.00 MHz
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)
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Band Edge NVNT n20 2412MHz Antl Emission

Spectrum Analyzer 1 Y
Swept SA
KEYSIGHT /nput RF Input Z- 50 Q #Atten 30 dB PNO: Fast Avg Type: Log-Power |1 5 3 4 5 5
Coupling. AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Mo s
- Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.14 dB Mkr1 2.415 8 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.18 dBm
Log
100 '1
0.00 g oy
-10.0 JM i WM:‘.‘I ——
200 , ==
-30.0 s o
400 X8l T
50,0 ] " N
[t a Py ] o P nn e ey
-70.0
Start 2.32700 GHz #Video BW 300 kHz Stop 2.42700 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table \j
Mode | Trace | Scale X Y Function Function Width Function Value
1 N 1 T 24158 GHz 3.179 dBm
2 N f 2.400 0 GHz -34.37 dBm
3] N f 2.390 0 GHz -47.69 dBm
4 N f 2.3895 GHz -44.30 dBm
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Band Edge NVNT n20 2462MHz Antl Ref
Spectrum Analyzer 1 v
Swept SA
KEYSIGHT /nput RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power || > 3 4 5 ¢
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run MWW W W
- Sig Track: Off PNNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.461 37 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 0.34 dBm
Log
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-50.0
-60.0
-70.0
Center 2.46200 GHz #Video BW 300 kHz Span 30.00 MHz
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)
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Band Edge NVNT n20 2462MHz Antl Emission
Spectrum Analyzer 1 v
Swept SA
KEYS|GHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power | 3456
Coupling: AC Corrections: Off Preamp: Off Gate: Off Avg|Hold: 100/100
RL - Align- Auto Freq Ref: Int (S) IF Gain- Low Trig- Free Run Mo s
- Sig Track: Off PNMNNNN
1 Spectrum v Ref Lvl Offset 2.15 dB Mkr1 2.458 3 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 1.90 dBm
Log
100 1
0.00
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-30.0 o o 7
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Start 2.44700 GHz #Video BW 300 kHz Stop 2.54700 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1N i i 2458 3 GHz 1.902 dBm
2 N f 2.483 5 GHz -44.09 dBm
3] N f 2.500 0 GHz -57.24 dBm
4 N f 24835 GHz -44.09 dBm
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10.7 Spurious radiated emissions for transmitter

Test Method

1. The EUT was place on a turn table which is 1.5m above ground plane for above 1GHz and
0.8m above ground for below 1GHz at 3 meter chamber room for test. The table was
rotated 360 degrees to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference — receiving antenna, which was
mounted on the top of a variable — height antenna tower.

3. The height of antenna is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was turned
from O degrees to 360 degrees to find the maximum reading.

5. Use the following spectrum analyzer settings According to C63.10
1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
Span = wide enough to capture the peak level of the in-band emission and all spurious
RBW = 100 kHz to 120kHz, VBW=RBW for peak measurement, Sweep = auto, Detector
function = peak, Trace = max hold.

2) For Peak unwanted emissions Above 1GHz:

Span = wide enough to capture the peak level of the in-band emission and all spurious
RBW = 1MHz, VBW=RBW for peak measurement, Sweep = auto, Detector function =
peak, Trace = max hold.

Procedures for average unwanted emissions measurements above 1GHz

a) RBW = 1MHz.

b) VBW \ [3 x RBW].

c) Detector = RMS (power averaging), if [span / (# of points in sweep)] \ RBW / 2.
Satisfying this condition can require increasing the number of points in the sweep or
reducing the span. If the condition is not satisfied, then the detector mode shall be set to
peak.

d) Averaging type = power (i.e., rms) (As an alternative, the detector and averaging type
may be set for linear voltage averaging. Some instruments require linear display mode to
use linear voltage averaging. Log or dB averaging shall not be used.)

e) Sweep time = auto.

f) Perform a trace average of at least 100 traces if the transmission is continuous. If the
transmission is not continuous, then the number of traces shall be increased by a factor of
1 /D, where D is the duty cycle. For example, with 50% duty cycle, at least 200 traces shall
be averaged. (If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—then rather than turning ON and OFF with the transmit cycle, at least 100 traces
shall be averaged.)

g) If tests are performed with the EUT transmitting at a duty cycle less than 98%, then a
correction factor shall be added to the measurement results prior to comparing with the
emission limit, to compute the emission level that would have been measured had the test
been performed at 100% duty cycle. The correction factor is computed as follows:

1) If power averaging (rms) mode was used in the preceding step e), then the correction
factor is [10 log (1 / D)], where D is the duty cycle. For example, if the transmit duty

cycle was 50%, then 3 dB shall be added to the measured emission levels.
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2) If linear voltage averaging mode was used in the preceding step e), then the correction
factor is [20 log (1 / D)], where D is the duty cycle. For example, if the transmit duty

cycle was 50%, then 6 dB shall be added to the measured emission levels.

3) If a specific emission is demonstrated to be continuous (100% duty cycle) rather than
turning ON and OFF with the transmit cycle, then no duty cycle correction is required

for that emission (AV) at frequency above 1GHz.

Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with
the conducted power limits based on the use of RMS averaging over a time interval, as permitted
under § 15.247(b)(3), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below
the general field strength limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in§ 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a).

Frequency Field Strength Field Strength Detector Measurement distance
MHz HV/im dBpV/m meters
0.009-0.490 2400/F(kHz) 48.5-13.8 AV 300
0.490-1.705 24000/F(kHz) 33.8-23.0 QP 30
1.705-30 30 29.5 QP 30
30-88 100 40 QP 3
88-216 150 43.5 QP 3
216-960 200 46 QP 3
960-1000 500 54 QP 3
Above 1000 500 54 AV 3
Above 1000 5000 74 PK 3

Note 1: Limit 3m(dBuV/m)=Limit 300m(dBpuV/m)+40Log(300m/3m) (Below 30MHz)
Note 2: Limit 3m(dBuV/m)=Limit 30m(dBuV/m)+40Log(30m/3m) (Below 30MHz)
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Spurious radiated emissions for transmitter

According to C63.10, if the peak (or quasi-peak) measured value complies with the average limit, it is
unnecessary to perform an average measurement, so AV emission value did not show in below table if the
peak value complies with average limit.

Data of measurement within frequency range 9kHz-30MHz is the noise floor or attenuated more than 20dB
below the permissible limits or the field strength is too small to be measured, so test data does not present
in this report.

Transmitting spurious emission test result as below:

Test mode:802.11B (2412MHz)
Frequency Measure Limit Margin Hight | Azimuth L
MHz Level (dBuVM (dB) cm) (deq) Detector | Polarization
(dBuVim)
2384.13 52.67 74.00 21.33 235 94 PK Hoirznotal
4823.86 45.01 74.00 28.99 243 359 PK Hoirznotal
2387.06 51.22 74.00 22.78 203 107 PK Vertical
4815.00 44.98 74.00 29.02 299 244 PK Vertical
Test mode:802.11B (2437MHz)
Frequency Measure Limit Margin Hight | Azimuth o
MHz Level (dBUVIM (@B) cm) (deg) Detector | Polarization
(dBuVim) )
4874.30 46.98 74.00 27.02 268 295 PK Hoirznotal
4875.43 44.68 74.00 29.32 178 33 PK Vertical
Test mode:802.11B (2462MHz)
Frequency Measure Limit Margin Hight | Azimuth o
MHz Level (dBUVM (dB) cm) (deg) Detector | Polarization
(dBuV/m)
2483.57 50.08 74.00 23.92 153 98 PK Hoirznotal
4925.86 44,92 74.00 29.08 224 340 PK Hoirznotal
2483.63 49.59 74.00 24.41 262 183 PK Vertical
4923.03 45.06 74.00 28.94 300 317 PK Vertical
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Test mode:802.11G (2412MHz)
Measure . . . .
Frequenc Limit Margin Hight Azimuth L
l(\1/|Hz Y Level (dBUVM ( dE?) (C?n) (deg) Detector | Polarization
(dBuVim) )
2385.45 52.12 74.00 21.88 127 28 PK Hoirznotal
482555 4512 74.00 28.88 114 181 PK Hoirznotal
2384.40 51.09 74.00 22.91 161 336 PK Vertical
4822.16 46.42 74.00 27.58 142 1 PK Vertical
Test mode:802.11G (2437MHz)
Frequency Mfs\j:{e Limit Margin Hight | Azimuth Detector | Polarization
MHz dBuVvVIM dB cm de
aauvim | @) | @ | (g
4876.56 4571 74.00 28.29 297 42 PK Hoirznotal
4874.86 4552 74.00 28.48 193 14 PK Vertical
Test mode:802.11G (2462MHz)
Frequency Measure Limit Margin Hight | Azimuth -
MHz Level (dBUVIM (¢B) ) (deg) Detector | Polarization
(dBuVim) g
2483.54 50.65 74.00 23.35 119 252 PK Hoirznotal
4922.46 46.33 74.00 27.67 206 215 PK Hoirznotal
2483.52 50.44 74.00 23.56 186 161 PK Vertical
4924.73 44,56 74.00 29.44 135 290 PK Vertical
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Test mode:802.11N20 (2412MHz)
Measure - . . .
Fre&llj_lezncy Level ( dléllT\ll;M M(Zng;n l-(lé?]:])t Az;rgu;h Detector | Polarization
(dBuVim) J
2384.80 51.51 74.00 22.49 103 0 PK Hoirznotal
4827.83 46.91 74.00 27.09 295 167 PK Hoirznotal
2382.91 51.11 74,00 22.89 228 214 PK Vertical
4821.60 45.05 74.00 28.95 270 276 PK Vertical
Test mode:802.11N20 (2437MHz)
Frequency Mf:jzlre Limit Margin Hight | Azimuth Detector | Polarization
MHz dBuVIM dB cm de
deovm | @ | e | (e
4871.46 45,10 74.00 28.90 PK 324 PK Hoirznotal
4874.86 45.99 74.00 28.01 219 262 PK Vertical
Test mode:802.11N20 (2462MHz)
Frequency ijjzlre Limit Margin Hight | Azimuth Detector | Polarization
MHz dBuViM dB cm de
aevin | | @) | m | ()
2483.64 49.86 74.00 31.21 288 245 PK Hoirznotal
4923.60 45.66 74.00 31.40 146 337 PK Hoirznotal
2483.54 50.62 74.00 31.28 231 21 PK Vertical
4924.16 45.16 74.00 33.92 187 49 PK Vertical

Remark:
(1) Emission level= Original Receiver Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss -Amplifier gain
(3) Margin = limit — Corrected Reading
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The worst case of Radiated Emission below 1GHz: TX at 2412MHz (802.11b)

30-1000MHz Radiated Emission

EUT Information

EUT Name: STRIDE series thermal monocular

Model: STRIDE ST6

Client: Visir Inc

Op Cond: Power on with adaptor, TX_2412 at B mode,USB 5V, T22.4, H46.7%,
P1023hPa

Operator: Huali CHENG

Test Spec: FCC Part 15.209(a)

Comment: Horizontal

Sample No: SHA-790804-2

Sweep Setup: RE_VULB9168 pre_Cont_30-1000 [EMI radiated]

Hardware Setup: RE_VULB9168

Receiver: [ESR 3]

Level Unit: dBuV/m

Subrange Step Size Detectors Bandwidth Sweep Time Preamp
30 MHz - 1 GHz 48.5 kHz PK+ 120 kHz 0.2s 20dB

RE_VULB9168_pre_Cont_30-1000

80T
0T
601
1 FCC.Part.15 Class. B Radiated Emission .OF. 3m
E
>
>
M
©
£
©
>
)
a
10+
0 } } } } } } } } } } } } } |
30m 50 &0 80 100M 200 300 400 500 o0 1G
Frequency in Hz
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Limit and Margin

Frequency QuasiPeak Meas. Time Bandwidth | Height | Pol | Azimuth Corr. Margin - Limit - QPK
(MHz) (dBuV/m) (ms) (kHz) (cm) (deg) (dB) QPK (dBuV/m)
(dB)
262.400000 30.3 1000.0 120.000 185.0 | H 105.0 20.1 15.7 46.0
321.400000 31.4 1000.0 120.000 1740 | H 319.0 22.3 14.6 46.0
375.000000 32.2 1000.0 120.000 135.0 | H 43.0 23.6 13.8 46.0
674.960000 40.5 1000.0 120.000 2010 | H 253.0 30.0 55 46.0
708.320000 40.5 1000.0 120.000 156.0 | H 96.0 30.5 5.5 46.0
791.640000 39.6 1000.0 120.000 146.0 | H 77.0 32.2 6.4 46.0
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30-1000MHz Radiated Emission

EUT Information

EUT Name: STRIDE series thermal monocular

Model: STRIDE ST6

Client: Visir Inc

Op Cond: Power on with adaptor, TX_2412 at B mode, USB 5V, T22.4,
H46.7%, P1023hPa

Operator: Huali CHENG

Test Spec: FCC Part 15.209(a)

Comment: Vertical

Sample No: SHA-790804-2

Sweep Setup: RE_VULB9168 pre_Cont_30-1000 [EMI radiated]

Hardware Setup:

RE_VULB9168

Receiver: [ESR 3]

Level Unit: dBuV/m

Subrange Step Size Detectors Bandwidth Sweep Time Preamp
30 MHz - 1 GHz 48.5 kHz PK+ 120 kHz 0.2s 20dB

RE_WULB9168_pre_Cont_30-1000

s FCC . Part. 15 Class. B Radiated Emission Q. 3m

Level in dBuV/m

100k4 200 300 400 500 001G

Frequency in Hz
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Limit and Margin

Frequency QuasiPeak Meas. Time Bandwidth | Height | Pol | Azimuth Corr. Margin - Limit - QPK
(MHz) (dBuV/m) (ms) (kHz) (cm) (deg) (dB) QPK (dBuV/m)
(dB)
31.640000 25.2 1000.0 120.000 1230 | V 115.0 19.4 14.8 40.0
80.640000 21.1 1000.0 120.000 109.0 | V 201.0 15.6 18.9 40.0
238.120000 25.5 1000.0 120.000 100.0 | V 98.0 19.3 20.5 46.0
375.000000 39.0 1000.0 120.000 103.0 | V 65.0 23.6 7.0 46.0
525.000000 36.7 1000.0 120.000 1120 | V 125.0 27.0 9.3 46.0
708.320000 38.8 1000.0 120.000 105.0 | V 321.0 30.5 7.2 46.0

Note 1: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m)

Note 2: The test trace is same as the ambient noise and the amplitude of the emissions are attenuated

more than 20dB below the permissible (the test frequency range: 9kHz ~ 30MHz, 18GHz ~ 25GHz),
therefore no data appear in the report.
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11 Test Equipment List

List of Test Instruments

Test Sitel
DESCRIPTION MANUFACTURER HODIE. SERIAL NO. | CAL. DATE Gl bU=
NO. DATE
Signal spectrum Agilent N9020B | MY59050168 | 2024-2-19 | 2025-2-18
analyzer
c \S’\é'gsegf”d POWET | Rohde & Schwarz | NRP-z81 105903 | 2024-2-19 | 2025-2-18
10dB Attenuator Aeroflex CG-4689 93459 2024-2-19 | 2025-2-18
Weinschel
EMI Test Receiver Rohde & Schwarz ESR3 101906 2023-8-1 2024-7-31
Signal Analyzer Rohde & Schwarz FSV40 101091 2023-8-1 2024-7-31
Trilog Super
Broadband Test Schwarzbeck VULB 9168 961 2021-9-23 2024-9-22
Antenna
Horn Antenna Rohde & Schwarz HF907 102393 2021-4-13 2024-4-12
Pre-amplifier Rohde & Schwarz SCU-18D 19006451 2023-8-1 2024-7-31
RE Loop antenna Rohde & Schwarz HFH2-72 100443 2023-6-15 2024-6-14
DOUBLE-RIDGED
WAVEGUIDE
HORN WITH .
PRE-AMPLIFIER ETS-Lindgren 3116C 00246076 2023-7-7 2026-7-6
(18 GHZ - 40
GHZ)
3m Semi-anechoic
chamber TDK 9X6X6 2021-5-8 2024-5-7
EMI Test Receiver Rohde & Schwarz ESR3 101907 2023-8-1 2024-7-31
CE LISN Rohde & Schwarz ENV216 101924 2023-8-1 2024-7-31
Measurement Software Information
Test Software Manufacturer Version
Item
c MTS 8310 MWRFtest 3.0.0.0
Power Viewer Rohde & Schwarz V11.0
RE EMC 32 Rohde & Schwarz Vv10.50.40
CE EMC 32 Rohde & Schwarz V9.15.03

C - Conducted RF tests

Conducted peak output power

6dB bandwidth and 99% Occupied Bandwidth
Power spectral density*

Spurious RF conducted emissions

Band edge
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12 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

Items Extended Uncertainty
Conducted Disturbance at Mains Terminals 150kHz to 30MHz, LISN, 3.16dB

Radiated Disturbance 30MHz to 1GHz, 5.03dB (Horizontal)
5.12dB (Vertical)

1GHz to 18GHz, 5.49dB

18GHz to 40GHz, 5.63dB

Carrier power conducted measurement 50MHz~18GHz, 1.238dB

Spurious Emission Conducted Measurement | 9kHz ~40GHz, 1.224dB

Measurement Uncertainty Decision Rule:

Determination of conformity with the specification limits is based on the decision rule according to
IEC Guide 115: 2021, clause 4.4.3 and 4.5.1.
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13 Photographs of Test Set-ups

Refer to the < Test Setup photos >.
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14 Photographs of EUT

Refer to the < External Photos > & < Internal Photos >.

End of Test Report
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